SRMb54

SRM54TM3245E4
SRM54TM3265E4

8666-095-160-00






91

8
S [TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P [SRWG4THISRNGATH O R REMARKS
C | 3245E4 | 3265E4 L|P
1 |[8658-101-820-00 JOINT/UNIVERSAL SET * ! ! FIG S01
2 |V580-140-604-00 [PIN,SPRING/6 X40 W *| 1 !
*

WIRE

1

1




S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [sRusaTHISRIGATHI T | © | R REMARKS
C | 3245E4 | 3265E4 | C | L [ P
1 |8654-150-450-10 BRACKET/COVER/MID * 1 1
2 |[V211-360-801-60 BOLT,SEMS (SP) * 2 2
3 ([8657-150-055-00 PLATE/COVER/MID * 1 1
4 |[V211-360-801-60 BOLT,SEMS (SP) *| 2 2




93

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SRM54TM

SRM54TM

=oN

= 2Q

REMARKS

8657-201-031-00

CASE/UPPER

3245E4
1

3265E4
1

8657-201-032-00

CASE/LOWER

V523-100-801-80

PIN

V211-660-803-00

BOLT/SP

V211-660-805-00

BOLT/SP

V201-360-808-50

BOLT/M8X85

V401-160-008-00

WASHER,SP/M 8

V411-260-008-00

WASHER,PL/M 8

© 00 (~3 | |0 i~ |00 |

7955-201-026-00

PLUG,DRAIN (1/4)

8657-201-082-00

SHAFT/INPUT

8657-201-083-00

SEAL/OIL

V707-140-062-00

RING/SNAP

1650-219-009-00

BEARING/BALL

8595-211-200-20

GEAR/BEVEL/21-2 SET

8657-201-035-00

SHAFT/COUNTER

8595-211-005-10

SHIM/0.2

8595-211-010-00

SHIM/0.2

8595-211-021-00

SHIM/0.1

7970-201-004-00

SHIM,A

8654-201-031-00

GEAR/SPUR/33

V600-110-600-50

BEARING,RB/6005

8657-201-084-00

BEARING/BALL

8654-201-032-00

GEAR/SPUR/23

8657-201-085-00

BEARING/BALL

8657-201-086-00

BEARING/BALL

8595-211-024-00

SEAL/OIL

V707-140-055-00

RING/SNAP

8658-201-052-00

PLATE/L/80X75

8658-201-053-00

PLATE/L/80X59

V211-661-002-00

BOLT/M10X20

B K| K| k| K| k| K| K| k| K| K| k| K| K| K| K| k| K| K| K| K| K| K| K| X| k| K| X| ¥ FOATR

B e DD | k| | | | | | | e | | | | DD DD | = DD DD DD DD O DD DD

L S A T Y B e A e e N T el e T e T el T e T e T e e T Y YA T TR TR T AT TR TR




S |tyPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION P [sRusaTHISRIGATHI T | © | R REMARKS
C | 3245E4 | 3265E4 | C | L [ P

31 ([V304-260-010-00 NUT * 4 4

32 (V401-160-010-00 WASHER,SP/M10 * 4 4

33 ([V411-260-014-00 WASHER,PL/M14 * 4 4

34 [8597-301-002-00 BLOT/M10X25 * 4 4

35 |V411-260-010-00 WASHER/M10 * 4 4




F1G.202 PULLEY SYSTEM

95

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SRM54TM
3245E4

SRM54TM
3265E4

=oN

= 2Q

BLANK

8657-202-003-20

PULLEY/VB137

1

1

8654-202-016-00

KEY/06X06X28

1

1

1434-211-004-00

COLLAR/26X36X3

1

1

BLANK

8657-202-003-20

PULLEY/VB137

8654-202-016-00

KEY/06X06X28

3746-111-011-00

WASHER

V401-160-016-00

WASHER,SP/M16

Q0 (=3 (O [T i [W [CO DD =t [t

V304-460-016-00

NUT/M16

8658-202-200-00

ARM/TENSION ASSY

8597-202-501-00

BUSH/16X18X15

8593-014-200-10

PULLEY COMP

V704-140-017-00

RING,SNAP/17 C

V704-140-016-00

RING,SNAP/16 C

3621-211-003-00

WASHER

V760-150-000-00

NIPPLE,GREASE

3737-341-006-00

SPRING,CHAIN TENSION

3737-341-007-00

ROD,CHAIN TENSION

| K| K| k| K| K| X| K| k| K| K| k| K| K| K| K| K| ¥| X X[OAW®R

DO k| | | | | | | DD | DD DD DD DD DO

S I e e A e e R S I B - T TR TR T X

V304-260-008-00

NUT




TYPE OF MODEL| |

SRM54TM(SRM54TM Z REMARKS

KEY PART CODE DESCRIPTION

=oNn
=RQ

* A" »

3245E4 | 3265E4
1 ([8657-203-001-00 BELT/VB101 1 1




FI1G.301 METAL SYSTEM

97

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SRM54TM
3245E4

SRM54TM

=oN

= 2Q

REMARKS

8657-301-004-00

METAL/SIDE

3265E4
2

V211-261-002-50

BOLT(S) M10X25

8654-301-081-10

SHAFT/SIDE

1594-221-001-00

BEARING/BALL 6205SH2

V600-110-690-80

BEARING

V705-140-052-00

RING,SNAP/52 C

8654-301-004-00

SEAL/OIL

V744-135-520-80

SEAL,OIL/TC35528

© |0 |30 |0 x|

8658-301-001-00

COLLAR/BRADE

V707-140-062-00

RING/SNAP

V760-150-000-00

NIPPLE,GREASE

8657-301-005-00

METAL/CENTER

V211-261-002-50

BOLT(S) M10X25

V760-150-000-00

INIPPLE,GREASE

8657-301-009-00

PIPE/GREASE

V304-260-010-00

NUT

1594-221-001-00

BEARING/BALL 6205SH2

V600-110-690-80

BEARING

V705-140-052-00

RING,SNAP/52 C

8654-301-004-00

SEAL/OIL

V744-135-520-80

SEAL,OIL/TC35528

8658-301-001-00

COLLAR/BRADE

V707-140-062-00

RING/SNAP

8657-301-008-00

COLLER/26X34X15

| K| K| k| K| k| K| K| k| K| k| K| K| N| K| K| K| K| K| K| K| X| ¥ F|OATR

= | | | | QO k| | | | | O = D] DD DD DD DD O DN DN N O DO

b | | | | QO | | | | e QO = DN DD DD DD DN OO DN N ND
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F1G.302 BLADE SYSTEM

8
S |ItyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [SRGATHISRIGAT T | O | R REMARKS
C | 3245E4 | 32654 | C | L | P
1 |8666-306-001-00 BLADE/60X480/M * 8 3
2 [8666-306-003-00 WASHER/20X70X06 * 8 3
3|  ------ BLANK * 1 ] -
3 [|8595-306-005-10 WASHER/20X60X06 * 8 3
4 |8595-306-006-00 SHIM/1.2 * 3 3
5 [8595-306-007-00 NUT/M20X1.5 * 3 3
6 |V401-160-020-00 WASHER,SP/M20 * 8 3
7 |[V411-260-020-00 WASHER/M20 * 2 2




99

V580-140-504-00

PIN,SPRING/5 X40 W

8
S [TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P [SRWGATHISRNGATH O R REMARKS

C | 3245E4 | 3265E4 L|P

1| - BLANK LW Y O O

1 |8666-402-210-10 DECK/MOWER/54/TMX *| 1 ! 7R

2|  ------ BLANK W I O O

2 |8595-608-082-10 PIN/16X96 * 2

3 |1560-601-028-00 SPRING/HC042 * 2

4 *




TYPE OF MODEL| |

SRM54TM(SRM54TM Z REMARKS

KEY PART CODE DESCRIPTION

=oNn
=RQ

3245E4 | 3265E4
1 |8666-406-001-00 COVER/DISCHARGE 1 1

8666-406-002-00 PLATE/22X800 ! !

N
* ¥ *OT®»

3 |V363-260-008-00 NUT/WASHER 5 5




01

8
S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [SRWs4THISRNGZ4TH| T | O | R REMARKS
C [3245E4 |3265E4 |[C| L | P
1 [8658-407-260-00 COVER/BELT/LH/T COMP | * ! ! 7F
2 [2149-602-012-00 [CAP/32 * ! !
3 |[V362-260-008-00 NUT/WASHER * 4 4
4 |8658-407-270-00 COVER/BELT/RH/T COMP | * ! ! 7F
5 |V362-260-008-00 NUT/WASHER * 4 4
6 [8657-407-280-00 PLATE/COVER/MOWER * ! ! 7F
7 |V362-260-008-00 NUT/WASHER * 4 4
8 [8657-407-055-00 COVER * ! !
9 [V362-260-008-00 NUT/WASHER * 4 4




KEY

PART CODE

DESCRIPTION

SRM54TM

TYPE OF MODEL| |

SRMGATH| T
3265E4 | C

=RQ

REMARKS

8666-501-210-00

ARM/GAUGE COMP

3245E4
2

2

aleen

V201-261-205-50

BOLT/M12X55

V401-160-012-00

WASHER,SP/M12

8666-501-230-00

PIN/GAUGE COMP

8654-501-810-00

FORK/WHEEL/FRON ASSY

8657-501-501-00

BUSH/26X30X20

V580-140-504-00

PIN,SPRING/5 X40 W

1564-275-007-00

WASHER/27X40X2

© |00 |=3 |0 [on i [0 [0 |

V760-150-000-00

INIPPLE,GREASE

8666-501-240-00

FORK/WHEEL/REAR COMP

N N N N R NN O O

N D DN DD | DD N D O

BLANK

8663-501-240-00

IPIN/08X60 COMP

8657-501-530-00

WHEEL/GAUGE ASSY

8654-501-283-00

BUSH/22X25X25

8663-501-001-10

IPIN/22X106

V411-260-022-00

WASHER,PL/M22

V760-150-000-00

NIPPLE,GREASE

V304-460-016-00

NUT/M16

V401-160-016-00

WASHER,SP/M16

I N I B e 1 I

W | s 00| W W

BLANK

8595-501-001-20

WHEEL/GAUGE/FRONT

-

-

8595-505-051-30

IPIN/12X117

| % | K| k| k| % | ¥| X| k| k| K| X| k| K| X| K| k| X| X| K| ¥ X X|OW®XR

V360-260-012-00

NUT/WASHER




03

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SRM54TM
3245E4

SRM54TM

=
=on

= 2Q

REMARKS

8657-608-021-00

BRACKET/FRONT/LH

3265E4
1

8657-608-022-00

BRACKET/FRONT/RH

V201-361-204-00

BOLT/M12X40

V401-160-012-00

WASHER,SP/M12

8654-608-620-00

ARM/FRONT  COMP

7F

8595-608-082-10

IPIN/16X96

1560-601-028-00

SPRING/HC042

V580-140-504-00

PIN,SPRING/5 X40 W

© 00 |~3 | |0 i~ WO |

8595-608-820-00

HITCH/ARM COMP

7F

8595-608-082-10

IPIN/16X96

1560-601-028-00

SPRING/HC042

V580-140-504-00

PIN,SPRING/5 X40 W

8654-608-066-00

NUT/M24X1.5

8657-608-210-00

BRACKET/MID/LH COMP

V201-361-204-00

BOLT/M12X40

V401-160-012-00

WASHER,SP/M12

8657-608-220-00

BRACKET/MID/RH COMP

V201-361-204-00

BOLT/M12X40

V401-160-012-00

WASHER,SP/M12

8657-608-230-00

ARM/MID/LH  COMP

8657-608-052-00

IPIN/16X43

1427-317-003-00

CLIP,PIN

8657-608-240-10

ARM/MID/RH  COMP

8657-608-052-00

IPIN/16X43

1427-317-003-00

CLIP,PIN

8595-608-870-00

STOPPER COMP

1593-101-012-00

STOPPER

V304-260-012-00

NUT/M12

8657-608-250-00

LINK/REAR  ASSY

8654-501-283-00

BUSH/22X25X25

B K| k| k| K| k| K| K| k| K| K| k| K| K| K| K| k| K| K| K| K| K| K| K| X| k| K| X| ¥ F|OATR

DO k= D] DO DO | | | | | | QO QO k| QO QO = DN DO DD DD DD k| k| | | O OD




KEY

PART CODE

DESCRIPTION

SRM54TM
3245E4

TYPE OF MODEL| |

SRMGATH| T
C

oA

=RQ

REMARKS

31

8657-608-270-00

BRACKET/REAR/LH COMP

3265E4
1

32

V762-150-000-00

NIPPLE,GREASE/B-M6F

33

V201-361-204-00

BOLT/M12X40

34

V401-160-012-00

WASHER,SP/M12

35

V304-460-012-00

NUT/M12

36

8657-608-280-00

BRACKET/REAR/RH COMP

37

V201-361-204-00

BOLT/M12X40

38

V401-160-012-00

WASHER,SP/M12

39

V304-460-012-00

NUT/M12

40

8657-608-590-10

FORK/A COMP

41

8657-608-610-10

FORK/B COMP

42

V304-260-016-00

NUT/M16

43

8657-608-053-10

PIN/12X42

44

1427-317-003-00

CLIP,PIN

W ] D D DI DD | | = N ] W

45

V411-260-012-00

WASHER /M12

% k| K| k| k| k| K| K| k| X K| K| ¥ X X|OTWXR




05

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SRM54TM
3245E4

SRM54TM
3265E4

=oN

= 2Q

REMARKS

8657-608-031-00

BRACKET/FRONT

V201-361-204-00

BOLT/M12X40

V401-160-012-00

WASHER,SP/M12

8654-608-620-00

ARM/FRONT COMP

7F

8595-608-082-10

IPIN/16X96

1560-601-028-00

SPRING/HC042

V580-140-504-00

PIN,SPRING/5 X40 W

8595-608-820-00

HITCH/ARM COMP

7F

© 00 |~3 | |0 i~ 0O |

8595-608-082-10

IPIN/16X96

1560-601-028-00

SPRING/HC042

V580-140-504-00

PIN,SPRING/5 X40 W

8654-608-066-00

NUT/M24X1.5

8657-608-310-00

BRACKET/MID/LH COMP

V203-361-003-50

BOLT

V401-160-010-00

WASHER,SP/M10

8657-608-320-00

BRACKET/MID/RH COMP

V203-361-003-50

BOLT

V401-160-010-00

WASHER,SP/M10

8657-608-230-00

ARM/MID/LH  COMP

8657-608-052-00

IPIN/16X43

1427-317-003-00

CLIP,PIN

8657-608-240-10

ARM/MID/RH  COMP

8657-608-052-00

IPIN/16X43

1427-317-003-00

CLIP,PIN

8595-608-870-00

STOPPER COMP

1593-101-012-00

STOPPER

V304-260-012-00

NUT/M12

8657-608-250-00

LINK/REAR  ASSY

8654-501-283-00

BUSH/22X25X25

8657-608-270-00

BRACKET/REAR/LH COMP

B K| k| k| K| k| K| K| k| K| K| k| K| K| K| K| k| K| K| K| K| K| K| K| X| k| K| X| ¥ F|OATR

=N = Dl DD DD k| k| e | | | 0O QO] | 0| O e D) DD DN N DD | e e = ) O N




KEY

PART CODE

DESCRIPTION

TYPE OF MODEL| |

SRM54TM

SRMGATH| T
3265E4 | C

oA

=RQ

REMARKS

31

V762-150-000-00

NIPPLE,GREASE/B-M6F

3245E4
2

32

V201-361-204-00

BOLT/M12X40

33

V401-160-012-00

WASHER,SP/M12

34

V304-460-012-00

NUT/M12

35

8657-608-280-00

BRACKET/REAR/RH COMP

36

V201-361-204-00

BOLT/M12X40

37

V401-160-012-00

WASHER,SP/M12

38

V304-460-012-00

NUT/M12

39

8657-608-590-10

FORK/A COMP

40

8657-608-610-10

FORK/B COMP

41

V304-260-016-00

NUT/M16

42

8657-608-053-10

PIN/12X42

43

1427-317-003-00

CLIP,PIN

B % K| k| k| X K| k| K| X| X X X X|OTW®WR

WO R D N D N W | - M W w

44

V411-260-012-00

WASHER /M12




F1G.603 CYLINDER SYSTEM

107

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SRM54TM

SRM54TM

=oN

= 2Q

REMARKS

8657-610-510-20

BRACKET/CYLINDE COMP

3245E4
1

3265E4
1

V201-361-203-00

BOLT/M12X30

V401-160-012-00

WASHER,SP/M12

K182-032-000-00

CYLINDER ASSY

K182-032-001-00

PISTON

K182-002-002-00

STOPPER,PISTON

K182-032-002-00

ROD PACKING

K182-032-003-00

DUST/SEAL

© 00 |~3 | |0 i~ (O |

8657-610-210-00

ADAPTER/L/ORI/1.1

K200-058-005-00

ORIFICE BOLT 1.1

8657-610-051-00

IPIN/15X88

8654-610-001-00

IPIN/15X71

1427-317-003-00

CLIP,PIN

3650-380-220-10

HOSE/HYDRAULIC/900

3814-371-004-00

ADAPTER(3/8X1/4)

1342-402-006-00

BAND/WIRE/250

B K| k| K| K| K| K| K| k| K| K| K| K| X| ¥ AT

[N e e Y N e e e el e e el R e U

CO| k= = D R | | | | | | | e O O




KEY

PART CODE

DESCRIPTION

TYPE OF MODEL| |

SRM54TM

SRMGATH| T
3265E4 | C

oA

=RQ

REMARKS

8657-611-021-00

SHAFT/ADJUST

3245E4
1

8657-611-270-00

NUT/ADJUST COMP

V411-260-012-00

WASHER /M12

V500-163-003-50

PIN,SPLIT/3 X35

8657-611-003-00

WASHER/13X26X06

V304-460-012-00

NUT/M12

8657-611-230-00

NUT/GAUGE COMP

1719-611-624-00

KNOB ASSY

© 00 (3O |0 |~ (0O |=

V580-140-402-50

PPIN,SPRING/4 X25

8657-611-260-00

PLATE/GUIDE COMP

A101-212-003-00

BUSH/14X16X10

V211-360-802-50

BOLT/SP

8657-611-024-00

PLATE/1/31X65

¥ % | K| k| k| X| K| k| K| X| X X X X|OT®XR

LS I e T B Y R Y 1 B e I e

[ I e e e e S I T e

V120-264-000-80

SCREW,PLUS/M4X8




FIG.701 PRTECTOR SYSTEM

109

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SRM54TM

SRM54TM

=oN

= 2Q

REMARKS

8666-701-210-00

STAY/PROTECTOR COMP

3245E4
1

3265E4
1

V304-260-012-00

NUT/M12

V401-160-012-00

WASHER,SP/M12

8666-701-001-00

COVER/PROTECTOR

8666-701-002-00

PLATE/1/25X280

8666-701-003-00

PLATE/1/25X560

V211-260-802-00

BOLT/S

Q0 [~3 | |OF > |00 (N =

V362-260-008-00

NUT/WASHER

¥ K| K| X K| ¥ X X[OAW®

TIPS [ Y RS R T

= =3 N = = N DN
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FI1G.901 LABEL

KEY

PART CODE

DESCRIPTION

SRM54TM

TYPE OF MODEL| |

SRMGATH| T
C

oA

=RQ

REMARKS

8595

-901-

006-

00

LABEL/WARNING/BELT

3245E4
1

3265E4
1

85956

-901-

007-

00

LABEL/WARNING/HOT

2500

-901-

014-

30

LABEL/DANGER

8654

-901-

002-

00

LABEL/PTO

85956

-901-

005-

00

LABEL/DANGER/DISCHAR

1593

-901-

015-

00

LABEL/MAINTENANCE

8666

-901-

001-

00

LABEL/GAUGEWHEEL

8657

-901-

001-

00

LABEL/ADJUST

| % K| K| K| X X| ¥ XA ®

e I I N I B UL T R

[ I T S e B e R |

© 00 (3O |0 |~ (00| |=

8657

-901-

022-

00

LABEL/GAUGE




11

KEY

PART CODE

DESCRIPTION

* 1O~ »n

TYPE OF MODEL

SRM54TM
324%?4

SRM54TM
326%?4

=oN

= 2Q

REMARKS

2500-901-027-00

LABEL/CE




KEY

PART CODE

DESCRIPTION

SRM54TM

TYPE OF MODEL| |

SRMGATH| T
3265E4 | C

oA

=RQ

REMARKS

8658-201-260-00

CASE/BEVEL/21-2 ASSY

3245E4
1

8657-201-031-00

CASE/UPPER

8657-201-032-00

CASE/LOWER

V523-100-801-80

PIN

V211-660-803-00

BOLT/SP

V211-660-805-00

BOLT/SP

V201-360-808-50

BOLT/M8X85

V401-160-008-00

WASHER,SP/M 8

© 00 (3O |0 |~ (00| |=

V411-260-008-00

WASHER,PL/M 8

7955-201-026-00

PLUG,DRAIN (1/4)

8657-201-082-00

SHAFT/INPUT

8657-201-083-00

SEAL/OIL

V707-140-062-00

RING/SNAP

1650-219-009-00

BEARING/BALL

8595-211-200-20

GEAR/BEVEL/21-2 SET

8657-201-035-00

SHAFT/COUNTER

8595-211-005-10

SHIM/0.2

8595-211-010-00

SHIM/0.2

8595-211-021-00

SHIM/0.1

7970-201-004-00

SHIM,A

8654-201-031-00

GEAR/SPUR/33

V600-110-600-50

BEARING,RB/6005

8657-201-084-00

BEARING/BALL

8654-201-032-00

GEAR/SPUR/23

8657-201-085-00

BEARING/BALL

8657-201-086-00

BEARING/BALL

8595-211-024-00

SEAL/OIL

V707-140-055-00

RING/SNAP
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FIG.S01 COMPONENT PARTS
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KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SRM54TM
3245E4

SRM54TM
3265E4

=oN

= 2Q

REMARKS

8595-

101-

422-

00

FITTING YOKE

8663-

101-

211-

00

SHAFTYOKE

8654-

101-

230-

00

JOURNALCROSSE ASSY

8654-

101-

232-

00

GREASENIPPLE

8654-

101-

233-

00

SURCLIP/HOLE

8658-

101-

831-

00

SAFETYGUARD/IN

7821-

102-

008-

00

RING/SLIDE

7821-

102-

220-

00

CHAIN ASSY

© 00 |~3 | |0 i~ |00 |

8658-

101-

841-

00

SLEEVEYOKE

8654-

101-

230-

00

JOURNALCROSSE ASSY

8654-

101-

232-

00

GREASENIPPLE

8654-

101-

233-

00

SURCLIP/HOLE

8658-

101-

842-

00

SAFETYGUARD/OUT

7821-

102-

008-

00

RING/SLIDE

7821-

102-

220-

00

CHAIN ASSY

8657

-101-

501-

00

AS YOKE ASSY

8658

-101-

674-

00

LABEL/DANGER/JOINT/G
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